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Report No. : CH:TX:1342032506 DATE : 12/07/2022|

CEPHAS MEDICAL PRIVATE LIMITED

DP 33, 34, 46 & 47, SIDCO INDUSTRIAL ESTATE (URBAN)
VIRUDHUNAGAR-626103

INDIA

CONTACT PERSON : C.R SARAVANAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :
SAMPLE DESCRIPTION GLOVES
NITRILE FLOCKLINED GLOVES

COLOUR GREEN
STYLE NO. CND-15
PHOTO APPENDIX.

32506

SAMPLE RECD ON 29/06/2022 TESTING PERIOD : 29/06/2022 - 12/07/2022

Test Method / Standard Clause/Test Name Status / Performance Level
EN 16523-1:2015+A1.2018 Permeation by Liquid chemical under conditions of continuous contact.
Methanol | Level - 2

Per pro SGS India Private Ltd.

(rslelfsn

R. KAMALAKANNAN
ASSISTANT MANAGER
Email your Test Report Related Enquiries at Feedback.SLT@sgs.com
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RESULTS

EN 16523-1:2015+A1:2018 Determination of material resistance to permeation by chemicals — Part-1: Permeation by

Liguid chemical under conditions of Continuous contact.

Performance
. NBT at NPR level
. Loop Analytical Mean 2
Chemical system/collection technique thickness 1o Hg ﬁm accordance t(_) Observation
CAS NO medium used (mm) min EN ISO 374-1:
(minutes) 2016+A1:2018
Table 1
Continuous
Methanol Open loop/ measurement 832 j? Level - 2 Slight
67-56-1 Nitrogen With 0.46 49 swelling
GC-FID )

EN ISO 374-1:2016+A1:2018 — Protective gloves against dangerous chemicals and micro-organisms.
Part 1: Terminology and performance requirments for chemical risks.
Table 1: Permeation performance levels.

Measured breakthrough time
(minutes)

>10

>30

>60

>120

>240

>480
Performance levels are based on the lowest individual results achived per chemical

Permeation performance level

OO |WIN|F-

*kkkk End of page*****

JOE No. : 2242814606 4961560 Page 2 of 3 Control No.:1342534531
This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/
terms_and_conditions.htm and and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its
intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd.| Connectivity and Products Testing Laboratory, 28 B/1(SP), 28 B/2(SP), Second Main Road, Ambattur Industrial Estate, Ambattur,Chennai - 600 058.India
t: (91 -44) 6608 1600 WWW.Sgs.com
Member of the SGS Group (SGS SA)


http://www.sgs.com/

TC.6176

TEST REPORT

IReport No. : CH:TX:1342032506 DATE : 12/07/2022|

RESULTS

Methanol Permeation Graph
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